Invoice

Document
. ‘i:,.
i:: s
&'2-‘ 12/2/2014
Terms Due Date
12/2/2014
Vehicle Make Vehicle Model Vehicle Serial # Engine Make/Model | Engine Serial # Mileage
Pete 379 I XP3D69X21D3540035 Cat C-15 6NZ74357 536204
Item Quantity Description Rate Amount

Labor Rate 59 | Hourly Labor R&I REPLACE CUMMINS ENGINE WITH

USED CAT C-13
USED PART Inv. [ | USED 6NZ74357 ENGINE. ENGINE HAS NO

WARRANTY EXPRESSED OR IMPLIED BY VALLEY

TRUCK AND TRAILER, EXCEPT FOR COMPONENTS

REPLACED AT TIME ENGINE WAS INSTALLED. ALL

PARTS INSTALLED ARE COVERED UNDER

MANUFACTURERS STANDARD WARRANTY.
RE022) I | ALTERNATOR
68612 1| 1/8 PIPE PLUG
0115311 2| 5/8x2 bolt
0115312 25/8X2 1/4 BOLT
1133819 8 [3/8 WASHER
1136414 215/8-11
CP127760 1|2 Inch Stop Brake
TW35499 | | ELBOW
8M7065 1 | GASKET
1144427 1 {SEAL
05-08968V 4 [MOUNT REAR ENGINE
63132 20| 15" wire tic hd
4620PAL | | CLEANER BRAKE NON CHLORINATED
1133819 2|5/8 WASHER
05-16919 2| RUBBER MOUNT ENG FRONT
13321 415/8-11x4.5
1137188 415/8-11 LOCK NUT
1133819 8]5/8 WASHER
0115159 6G|7/16X1.5-14 BOLT
373907 617/16 H-WASHER
HE2728 13" RADIATOR HOSE
HE2630 2|2 1/2 SILICONE HOSE
D2006-4259 6| CLAMP T-BOLT
0115064 215/16-18 X 2.75

L
Total

Page 1




Invoice

Document
Date
12/2/2014
Terms Due Date
12/2/2014
Vehicle Make Vehicle Model Vehicle Serial # Engine Make/Model | Engine Serial # Mileage
Pete 379 1XP5D69X21D3540035 Cat C-15 6NZ74357 536204
ltem Quantity Description Rate Amount
373905 121 5/16 hard washer
1137184 6]35/16-18 LOCK NUT
0118751 1|1/4-28 X 172
1010-1 1 [ CLAMP
0113055 3
1075769 I | oring
FG3571 L[#6 JIC 90
FG3532 3 | #6 jic fittting
HE2196 3| #6 HOSE
0704786 I |6ga3/8 RING
66400 2( 1/8 CLOSE NIPPLE
236577BXW 1| AIR GOVENOR GASKET
CM22335 2 | CLAMP
FG4013 2| #10 STRAIGHT HOSE END FEMALE
DI1017-2222 24 [HOSE-HYD #10
FG4039 1|#10 90 HOSE END
0718847 3| 2" CUSH CLAMP
1137183 2| 1/4 LOCK NUT
1133813 4 (1/4 SAE THRU HARD
0115005 2| 1/4-20X1
0127296 1| 1" CUSHION CLAMP
17590DYC 2|V BELT
63132 30| 15" wire tie hd
330231 2 [BOLT
30PLS 3 | STAINLESS EXHAUST CLAMP
50-18S 115" STAINLESS FLEX 18"
17-04184 | | SENDER OIL TEMP
903525A806 1 [31.75 8 BLADE FAN
07-06688M002 1| SHROUD RADIATOR FAN
CM3142 2| CLAMP
CM4578V 2 |HOSE CLAMP
HE2932 3|3/8 SILICONE HOSE
Total

Page 2



Invoice

Document
i Date
»\?-l 12/2/2014
Terms Due Date
12/2/2014
Vehicle Make Vehicle Model Vehicle Serial # Engine Make/Model | Engine Serial # Mileage
Pete 379 1XP5D69X21D540035 Cat C-15 6NZ74357 536204
ltem Quantity Description Rate Amount
HE2980 3| 1" SILICONE HOSE
CM2240 4| CLAMP 3/4
07-02332 4|1 GROMMET
07-05861 2| MOUNT-RUB
LAF3302 2| AIR FILTER
P534934 2| AIR FILTER HOUSING NUT
IR0O716 1| CAT FILTER-OIL
988738Bulk 10 | MOBILE 1300 SUPER 15W40
1R0749 | | CAT FUEL FILTER
7353 2| ATF FLUID
373905 6] 5/16 hard washer
0115037 3[5/16x1 1 1/4 BOLT
1137184 315/16-18 LOCK NUT
36032 12-24 MACHINE NUT
LCN330 12]15/8 CORRUGATED BLACK LOOM
2661466 | | TP SENSOR
FG3194v I [ FITTING #4
D1017-2196 5146 HOSE 250
D2074-1243 2|A/C VALVE
D350-6039 214" CHARGE AIR HOSE
BF1259 | | FUEL FILTER
379CABLEv 2| CABLE-AFT
440827-131280 11 1/2X1/2 90
1133817 12| 1/2 hard washer
348408 611/2 13 LOCKNUT
1261768 25| SOCKET DEUTSCH 14-16
8T8737 45| PLUG
583590 4| 14-16 CONNECTOR HEAT SHRINK
58391 4120-18 BUTT CONNECTOR
2388649 2| CAT ELC 5 GALLON
2388648 2| CATELC GALLON
|
Total

Page 3




Invoice

Page 4

Date
12/2/2014
Terms Due Date
12/2/2014
Vehicle Make Vehicle Model Vehicle Serial # Engine Make/Model | Engine Serial # Mileage
Pete 379 1 XP3D69X21D340035 CatC-15 6NZ74357 536204
ltem Quantity Description Rate Amount

Labor Rate 5 | Hourly Labor REPLACE TRANSMISSION RTLO16918B

WITH REMAN RTLO18918B.
RTLO18918BWEL I | REMAN 18SPD TRANS.
PART CORE CHA... I | CORE CHARGE ON PART UPGRADE FEE FOR MODEL

UPGRADE ON TRANSMISSION FROM A RTLO16918RB

TO AN RTLO18918B

-1208923-25 I [EATON 2050 CLUTCH 2YR MAN. WARRANTY

140401 I | SENDER-OIL
6.5-70-18X25 I [ UJOINT STRAP KIT
10R23356 1| CAT REMAN FLYWHEEL
50W Syn 5[ 30W Syn PER GAL
CP63062RS2HT 1| PILOT BEARING
0115162 8| OHCS 7/16-14X2.25 YZ3
1133894 8716
0115213 1]1/2-13X2.5
1133817 3| 1/2 hard washer
348408 1] 1/2 13 LOCKNUT
6.3-70-18X25 2 [ UJIOINT STRAP KIT
J21270-14 1 | END-ELAST
06-01103 1 [JAM NUT
06-00984 1 | END-TIE R
D8400-2552 | INUT-JAM |
16-05209-1830 1 | HARNESS TEMPERATURE SENDER JUMPER
LLabor Rate 8 [ Hourly Labor UPGRADE ENGINE. REPLACE CAM,

INJECTORS, TURBO,
173963NW I {TURBO NON WSTGT

Total




Invoice

Date
12/2/2014
|
Terms Due Date
12/2/2014
Vehicle Make Vehicle Model Vehicle Serial # Engine Make/Model | Engine Serial # Mileage
Pcte 379 IXP3D69X21D540035 CatC-15 6NZ74357 536204
Itern Quantity Description Rate Amount
10R8499 1 [ INJECTOR SET CAT
Cat Performance Cam I | CAMSHAFT
2N27635 4| BOLT
1262702 1 |SEAL
1986068 1 | SEAL-INTE
Freight 1
2N2766 4| LOCK NUT
SH7704 2 |SEAL
4620PAL 3 [ CLEANER BRAKE NON CHLORINATED
1636170 3 |PLUG
2431159 6 | BOLT-VALV
0202194 1|3" WIRE BRUSH
0202187 1|1 1/8 KNOTTED WIRE WHEEL
4620PAL 2| CLEANER BRAKE NON CHLORINATED
7447 1 [ SCOTCH BRITE PAD FINE
859191 6 [ INJ HOLD DOWN BOLT
Freight 1
PROGRAM ECM 1 [ PROGRAM ECM
Labor Rate 8 | Hourly Labor RESEAL TIMING GEAR COVER
2341633 I | FRONT COVER GASKET SET CAT C-15
1685248 I | SEAL-ISOL
22550BLT 2 | BELT-V
1565198 1 | ORING WATER PUMP MTN
1724702 2 | CLAMP
1280331 1 |HOSE
2201206 1 | HOSE AS
1792886 I | HOSE AIR COMP
]
Total

Page 5



invoice

Date
12/2/2014
Terms Due Date
12/2/2014
Vehicle Make Vehicle Model Vehicle Serial # Engine Make/Model | Engine Serial # Mileage
Pete 379 1XP3D69X21D540035 Cat C-15 6NZ74357 336204
ltem Quantity Description Rate Amount

4988280CUM 1 | GASKET PWR STR PMP
Labor Rate 3 | Hourly Labor INSTALL AUXILLARY OIL FILTER

SYSTEM
28C-7807106 1| FS2500 BYPASS OIL FILTER KIT
135-03-1401 2 | FILTER ELEMENT
Freight 1
Labor Rate 2 [ Hourly Labor REPLACE TRANSMISSION OIL COOLER

WITH AIR TYPE COOLER
FG4013 41#10 STRAIGHT HOSE END FEMALE
HE2222 20(#10 LINE
0211829 2]3X.04X3/8 CUT OFF WHEEL
1137086 2|5/8 FINE LOCK NUT
KP150114 3|1/ TUBE
[1021-1v 1 |FITTING
0115109 2]3/8-16X1 1/2
0115107 2|3/8X 11/4 BOLT
1133893 2|3/8 LOCK WASHER
LCN1000 15] 1" CORRUGATED LOOM
0718847 112" CUSH CLAMP
019772X 1 | COOLER-O1
002094 2| MOUNTING BUSHING COOLER
05-16774 1 | Bracket Cooler Mounting
07-00682SPL 2| WASHER
Labor Rate 1.2 | Hourly Labor REPLACE AIR COMPRESSOR
5002983BXR 1 | AIR COMPRESSOR

Total

Page 6




Invoice
Document

Date
12/2/2014
Terms Due Date
12/2/2014
Vehicle Make Vehicle Model Vehicle Serial # Engine Make/Model | Engine Serial # Mileage
379 1XP35D69X21D340035 CatC-13 6NZ74357 536204
Item Quantity Description Rate Amount
OR273491BXRVTT 1 | AIR GOVERNOR
Labor Rate | | Hourly Labor REPLACE AIR DRYER
131031 1 [AIR DRYER AS SP
LCN300 6].500 CORRUGATED BLACK LOOM
63132 12| 15" wire tic hd
Labor Rate 1 | Hourly Labor REPLACE FAN SOLENOQID
993287HOR 1 | AIR SOLENOID
440818-131280 1| 1/8-1/4 90
11021 1|1/4 X 1/8
0441585 [ |1/4 UNION
440745-131280 1 | INSERT 1/4
63126 14 | 8" WIRE TIE
440819-131280 1| 174X 1/4 90 AIR FITTING
Labor Rate I | Hourly Labor INSTALL BUMPER
HWC07063 1 | BUMPER FASTENER BOLT KIT
Labor Rate 1.5 | Hourly Labor REPLACE ABS CONTROL VALVE
R930134ST 1| ABS CONTROL VALVE

Sales Tax

Labor provided by Valley Truck & Trailer is covered for 15 days from completion of repair Labor warranty will be performed by Valley Truck & Trailer, in their facility only, uniess other

written arrangements are made by the owner to the customer that has paid for repair in full. Valley Truck & Trailer is not responsible for repairs within this time peniod that are result of abuse or

neglect by the customer or any third parties All parts purchased at or installed by Valley Truck & Trailer are covered by the manufactures warranty only and not by Valley Truck & Trailer Any
labor that is needed to repair a part or damage caused by the failed part is the responsibility of the customer and not Valley Truck & Trailer. Thank you for your business

Finace charges will be added to any invoices not paid within 30 davs  Funther, additional finance charges will be added for every 30 days the invoice is not paid beyond the 30 days

Page 7

Total ss3.026.22




Invoice

Document

Date
5/6/2015
Terms Due Date
5/6/2015
Vehicle Make Venhicle Model Vehicle Serial # Engine Make/Model | Engine Serial # Mileage
Pete 379 I XP3D69X21D540035 Cat C-15 6NZ74357 592207
Item Quantity Description Rate Amount

PM Service Cat HD...

LFF3D.
23880648

Cat overhead A,B,C...

Labor Rate
995568

—_—

10 gallon bulk oil

1 cat oil filter

I cat fuel filter

Lube chassis

Check gear box, oil level, differentials & transmission
Inspect belts

[nspect hoses

Check air filters

Inspect driveline

Check Steering axle hubs

DOES NOT INCLUDE;

*Primary fuel filter

*oil for transmission or differentials
PRIMARY FUEL FILTER

CAT ELC GALLON

Cat Overhead

RECONDITION FAN HUB
FAN CLUTCH MASTER KIT
Sales Tax

Total s 445381




3

OCT 19 2008

S
-]

=

hov
] R

SERVICE INVOICE: R105000304:01

| DATE ARRIVED DATE INVOICE SALES TYPE ADVISOR TERMS CUSTOMER REFERENCE |
10/17/72018 10:35:01AM 10/18/2018 == —
% YEAR MAKE MODEL ViN CUSTOMER UNIT # ENGINE HOURS IN SERVICE Componenl Serial # ODOMETER |
2001 PETERBILT CONVENTIONAL  1XP3D69X21D3540035 17 0 8352493
7 N \
Sold Operations
JOB #1 04-00 PROMOTIONAL SERVICE
CONMPLAINT CHASSIS DYNO
CAUSE CUSTOMER REQUEST
CORRECTION BACKED UNIT ONTO DYNO AND STRAPPED DOWN, DID ROLL TEST TO VERIFY EVERYTHING WAS
SECURE. MADE 3 PULLS 2100. 2000. AND 1900 RPM. UNIT WAS MAKING AN AVERAGE OF ABOUT
675HP AND 1910 FT LBS OF TORQUE PRINTED DYNO SHEET FOR CUSTOMER. UNSTRAPPED UNIT AND
LET COOL DOWN.
QTty ITEM DESCRIPTION UNIT PRICE] EXTD FRICE
_|LABOR 101-6940E CHASSIS DYNAMOMETER TEST - B -
Parts; $0.00  Labor- $2350.00  Misc $0.00  Sublet: $0.00
o A
o EsdIMATED BILLED :
LABOR
PARTS
MISC
SUBLET
SUBTOTAL
SHOP SUPPLIES
TAX
TOTAL $299.06
AUTHORIZED BY DATE

Page | of |



Test Information

Customer Unit # 17
RO # 304 Date 10-17-18
Serial # 540035 Engine Model CAT
VIN I1XP5D69X21D540035 Make/Model PETERBILT
Mileage 852486
Notes
Summary
Peak E Coolant 215
Peak Power o/7Hp  Peak E Boost P NA T E
Peak CCP Z.41In r\verage CCP 4.01 ‘&verage Ambient 53¢
P4 H20 P4 H20 T4 F
Test Data
E% E
g E:g RoadSpeed | Power | SlipCorrPwr| Engine | Output { EngFWTrq CC({’BPAI Time
(R";M) (MPH) | (Hp) (Hp) Load |Torque | (ft-Ibs) | oo 0)
(%) (ft-1bs)
2104 73.0 640 654 91 NA 1598 4,0100:31:39
1985 68.9 650 673 100 NA 1711 4.9100:38:12
1873 65.2 677 753 100 NA 1892 5.4100:44:02
1429 45.8 301 323 0 NA 1108 1.64{00:44:2%

10/23/2009



E E E s 5
L tng Power = Turbo | Turbo | Delta A = E Oil . . ;
Speed (Hp) EGR CInlet| Out T | P (In P | Coolant T(°F) Boost| Boost| Time
o (o} e}
(RPM) TCR| Tem | ep |m20)| ®SD]| TCH PO | TCF)
2104 640| NA NA NA NA 54 213 230] NA 1l f00:3%1 39
1995 650 NA NA NA NA 58 210 2211 NA 172100:38:12
1873 677 NA NA NA NA 58 210 2221 NA 165|00:44:02
1429 301} NA NA NA NA 58 219 233| NA 172100:44:29
: ~ |
: 0
i 11500
41000
100+ :
1500 1500 1700 180 1900 2000 2100

—=—— Power{Hp)

E Eng SpeediRPM)

EngFWNTrg(f-lps) -»

——— E Qutput Torqueift-bs) -»

10/23/2009



